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PBF011A LEG CURL & HMHHZMHOZ MACHINE ASSEMBLY PARTS LIST

SORT AND COUNT ALL PARTS BEFORE BEGINNING ASSEMBLY
HARDWARE: :

ITEM  NAME/DESCRIPTION ) QTY
1. 1-1/4 IN. SQ. RUBBER BUMPON ......ccicriuetunrmrininrnerensaessssestesesssssssasssssnessessssesesssssssnssmenns 1
2. [-1/2 X 2-1/2 INC END CAP .....ceiericttnrinissnsses st sess s esasestassesseseesssessnsesessasesanes 4
3. 1/2 X 3-1/4 IN. BOLT .....cccoeurueee. eneetereneeaae e bestesens 1
4. 1/2 IN. WASHER . eretenere et eaesesens . 4
5. 1/2 IN. LOCK WASHER ....ccccoemimrimineersassrssnssssssssnmssssssenssssssssesesssn 4
6. /2 INNUT oeimireeeeeeneransnereneseseneesenes .- . . 4
7. BIN. FOAM GRIP ....etmtrtirinriiteieisciseccnecsstetasssssasseses ettt ese s bsss s snsansasssassnsenes 4
8. 3/8 X3 IN.BOLT ettt r bt a s a b e e soeseesare sesassanssenessasenteses 2
9. 3/8 IN. WASHER . eretreteeetete et be et e b e bt e sad e e ses 4
10. 3/8 IN. LOCK WASHER .......ovviimnirinieencestrensinsesssssessssseressssesssesssssnssssosaons 4
11. 3/8 X 3-1/4 IN. BOLT ...oeeeectcnicenctcecneneesasessasssssssesssssssssssssassassssessassss e sesssssssnsasasnosaen 2
12. 2IN. SQ. END CAP reeverneresesresansttenereten 4
13. FLANGE BEARING ...cootiectniincncstieenicseastesstsssssassstassssssssssasssassesesssssssesnsassesssssason 2
14. 1/2 IN. LOW HEIGHT LOCK NUT ......cccccvtrimrinrrinrniniessenssssssssessssesesasssessssssssssssssssssscssses 1
15. 1-1/2 IN. SQ END CAP 4
16. KNOB ..otiieeiiiiiiiisissnseeseseeseessssssssssssssnsssesasensseseseses e as 2
17 PLUNGER oottt iisiattttsteeeenetetsn s sasesa s sssasessssssatetenssaserssssenssssssssssssssesennemmesssens 2
18 SPRING ...ttt stsesees sessesssesatet st seesetassssssenssasssssesssososssssesssssessassssesssesseneesonseen 2
19 SPACER ..ot tseresssiais st aseeseseesestet et s tassssasasesatesasesssosssesesssessssssnsnssesnenseseseseeseen 2
20. COTTER PIN ..ottt ccseateasas e ceaeme e esesssasasanssnsesesasasssssssnsotosa omonesesessnsmeens 2
21. PUSH ON COLLAR certerenen it asa s b ses ettt steses 6
22. L2 X 2-1/2 INL BOLT .ciitieiniietccaneanetsssastsessassssssessesssssassesssessssesesssssssnssssssasennssensnne 4
23. BLACK PLASTIC WASHER ....cccccoevvmuernrrannns cereteeets s ses 4

.......

—————BOLT LENGTH————
BOLT LENGTH RULER:
_ 12 “ 12 _ 12 _ 12 _ 12 _ |
6
|

PBF011A LEG CURL & EXTENSION MACHINE ASSEMBLY INSTRUCTIONS

NOTE:

10.

11.

Assemble the SPRING PIN ASSEMBLY into the SPRING PIN ASSEMBLY HOUSING on each end
of the LEG CURL PEDESTAL, using two (2) KNOBS, two (2) PLUNGERS, two (2) SPRINGS, two @)
SPACERS, and two (2) COTTER PINS, using the following steps:

Assemble the KNOB to the PLUNGER.

Insert the PLUNGER through the first hole of the housing.

Slip the SPRING, and the SPACER over the end of the PLUNGER. (IN THAT ORDER)
Insert the PLUNGER through the second hole of the housing.

Pull back SPACER on the PLUNGER, and insert the COTTER PIN through the hole.
(SEE DETAIL A ON DRAWING)

MmUY oW

ON THE SPRING PIN ASSEMBLY HOUSING CLOSEST TO THE WEIGHT PEG, THE KNOB
‘CANNOT BE ASSEMBLED TO THE PLUNGER BEFORE IT IS INSERTED INTO THE HOLE
ON THE SPRING PIN ASSEMBLY HOUSING.

Insert four (4) 1-1/2 IN. SQ. END CAPS into each end of the SPRING PIN HOUSING on the LEG
CURL PEDESTAL.

Disengage the SPRING PIN ASSEMBLY on each end of the LEG CURL PEDESTAL, and insert two
(2) ADJUSTABLE ROLLER PAD SLEEVES. (SEE DRAWING)

Insert three (3) 2 IN. SQ. END CAPS into each end on the LEG CURL PEDESTAL.
Insert two (2) FLANGE BEARINGS into the BUSHING on top of the LEG CURL PEDESTAL.

Attach one (1) 1-1/4 IN. SQ. RUBBER BUMPON to the back of the LEG CURL PEDESTAL (SEE

_ DETAIL B)

12.

13.

NOTE:

14.

15.

16.

17.

Assemble the LEG CURL PEDESTAL between the FLATS of the BENCH FRAME, using one (1) 1/2
X 3-1/4 IN. BOLT, and one (1) 1/2 IN. LOW HEIGHT LOCK NUT. Tighten connection so that it rotates
smoothly and freely.

Assemble two (2) ROLLER PADS on each end of the LEG CURL PEDESTAL, (four total) using two
(2) ROLLER PAD SHAFTS, four (4) BLACK PLASTIC WASHERS, and four (4) PUSH ON
COLLARS.

THE BLACK PLASTIC WASHERS SHOULD BE LOCATED BETWEEN THE ROLLER PAD
AND THE LEG CURL PEDESTAL, (1 FOR EACH ROLLER PAD.)

SECURELY mount the BACK PAD to the BENCH FRAME, using two (2) 3/8 X 3 IN. BOLTS, two (2)
3/8 IN. LOCK WASHERS, and two (2) 3/8 IN. WASHERS.

Slip two (2) 8 IN. FOAM GRIPS onto ends of the LEG EXTENSION HANDLE. (SEE NOTE FROM
STEP 4)

Assemble the SEAT PAD and LEG EXTENSION HANDLE to the BENCH FRAME, using two (2) 3/8 .-
X 3-1/4 IN. BOLTS, two (2) 3/8 IN. LOCK WASHERS, and two (2) 3/8 WASHERS. (SEE DRAWING)

Assemble two (2) ROLLER PADS onto the BENCH FRAME, using one (1) ROLLER PAD SHAFT,
and two (2) PUSH ON COLLARS.
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